


Louisville and Jefferson County 
Wet Weather Consent Decree 

Annual Report 

Reporting Period: 

July 1, 2014 through June 30, 2015 

Submitted To: 

Kentucky Department of Environmental Protection 

United States Environmental Protection Agency 

United States Department of Justice 

Submitted By: 

Louisville and Jefferson County Metropolitan Sewer District 
700 W. Liberty Street 

Louisville, Kentucky 40203-1911 

Submittal Date: 

December 31, 2015 



Project WIN – FY15 Annual Report 

July 1, 2014 - June 30, 2015 

 

 

 

December 31, 2015  P a g e  | 1 

 

INTRODUCTION .......................................................................................................................... 6 
[...]
 Conducted NMC #3 site inspections at Industrial User Facilities not currently in the 
formal NMC #3 program as part of the initial permitting or permit renewal process. These 
are facilities that were found to have little to no impact during rain events.  During this 
reporting period, MSD conducted 18 of these inspections.  MSD elected not to request 
implementation of voluntary controls at this time because of the limited benefit to be 
gained. MSD heightened the understanding of the CSS operation during wet weather for 
these industries during the inspections. 

 Continued to include hold and release requirements in permits for all new industrial 
users in the combined sewer system and for existing industrial customers that expand 
production in the combined sewer system. The volume and duration of each hold and 
release requirement was determined through use of MSD’s hydraulic model. MSD 
applied this requirement to two permits in the FY15 reporting period. 

 Continued to seek out green infrastructure opportunities at NDDs discharging to the 
CSS. For example, Copper & Kings, an industry within the CSS, has completed a green 
infrastructure capital project (rain garden). 



Project WIN – FY15 Annual Report 

July 1, 2014 - June 30, 2015 

 

 

 

 

December 31, 2015 P a g e  | 47 

 Continued to track performance measures to monitor the effectiveness of the 
implementation of NMC #3 within the Pretreatment Program. 

 Conducted NMC #3 program refresher training for all current pretreatment program staff.  
A total of 10 MSD employees participated in the training session. 

FY16 Program 

 Complete FY16 NMC #3 Trunk Sewer Water Quality Data Collection effort.   

 Complete review and evaluation of user data of NDDs of concern and trunkline sewer 
data contributory to CSOs to determine if they discharge a disproportionate share of 
pollutants of concern to the CSS. Determine POCs, NDDs, and trunkline sewer 
(contributory to CSOs) for FY16. Review NDDs to identify those that may be removed 
from the program, as well as any that may need to be added.  Prepare a file report to 
document the findings and recommendations resulting from FY16 NMC #3 trunk sewer 
collection data. 

 Continue to send wet weather alerts to NDDs of concern prior to rain events, reminding 
them of their commitment to implement voluntary controls during wet weather events.   

 Continue to include specific NMC #3 related language as appropriate, in new and re-
issued wastewater discharge permits to facilities located in the CSS, as well as in all 
Unusual Discharge Requests approved for discharge to the CSS.   

 Conduct NMC #3 site inspections at Industrial User permitted facilities not currently in 
the formal NMC #3 program as part of the permit renewal process.   

 Discuss NMC #3 program participation at each annual site inspection for Industrial Users 
who are currently in the NMC #3 program. 

 Continue to seek out green infrastructure opportunities at NDDs discharging to the CSS. 

 Track performance measures to monitor the effectiveness of the implementation of NMC 
#3 within the Pretreatment Program. 

 Review all new industrial users and existing industrial users with increased discharges in 
the combined sewer system to determine if hold and release requirements need to be 
added into their permits.  

 Document which NDDs have ceased operation and quantify the impact/reduction on 
CSS operation. 

 Document which permitted industries have hold and release permit requirements. 

 Document which permitted industries use green infrastructure to trade off for their hold 
and release program. 

 Perform a hospital waste survey to quantify reductions in waste loadings over the past 
decade.  Produce a memo to the file. 



Project WIN – FY15 Annual Report 

July 1, 2014 - June 30, 2015 

 

 

 

 

December 31, 2015 P a g e  | 48 

 Review the impact of improvements made to the combined sewer system infrastructure. 
Consider updated flows from the most recent calibrated hydraulic model.  Some 
changes may result in changes to the ongoing NMC #3 program. Document the changes 
and impacts in a memo to the file. 

2.5 NMC 4: Maximization of Flow at the Morris Forman Water Quality Treatment 
Center (WQTC) 

FY15 Program 

 Bid and awarded the Morris Forman Headworks Replacement project which provides 
upgrades to the screening and grit removal systems for both the East and West 
Headworks at the Morris Forman WQTC. MSD is targeting this project for completion 
before the commissioning of the major off-line storage basins, in anticipation of 
increased grit and screenings loading to the Morris Forman WQTC when the new 
storage basins are cleaned following wet weather events. This project is not included in 
the IOAP and does not have a fixed deadline for completion. 

 Completed design of Electrical High-Yard Modifications project, and Final Effluent Pump 
Station (FEPS) Generator project.  Both projects are intended to improve the electrical 
reliability of the Morris Forman WQTC.  This project is not included in the IOAP and does 
not have a fixed deadline for completion. 

FY16 Program  

 Bid and award the Electrical High-Yard Modifications project and the Final Effluent Pump 
Station (FEPS) Generator project. Begin construction of both projects and also continue 
construction of the Headworks Replacement project.  

 Continue the evaluation of the proposed Capacity Calculator modifications to reflect 
results of secondary clarifier stress testing. Also continue to refine the algorithm 
developed to calculate flow under Sluice Gate 1 (SG-1) at the Main Diversion Structure 
into the RTC system. Full RTC automation of SG-1 will evaluated as part of the RTC 
integration of the Bells Lane WWTF in 2016 and 2017.  

 Continue development of Effective Utility Management (EUM) performance measures for 
treatment parameters. After EUM metrics are up and running, develop and implement 
additional measures supporting maximization of treatment through Morris Forman 
WQTC. 



Project WIN – FY15 Annual Report 

July 1, 2014 - June 30, 2015 

 

 

 

 

December 31, 2015 P a g e  | 49 

2.5.1 Morris Forman Water Quality Treatment Center  

FY15 Program 

 The charts provided in Appendix J illustrate performance in maximizing flow to the Morris 
Forman WQTC. The top of the chart shows rainfall inches per day. The middle part of 
the chart shows Morris Forman WQTC effluent flow and secondary treatment flow. The 
difference between these is the secondary bypass flow.  The bottom of the chart shows 
days with a CSO activation at the five CSOs in the vicinity of the Morris Forman WQTC 
(CSOs 015, 016, 191, 210, and 211).  Note that the flow meter downstream from 
CSO211 is known to be affected by backwater effects of the Ohio River and the 
ultrasonic signal is sometimes blocked by mist and condensation when air and sewage 
temperatures are significantly different.  CSO activations at CSO 211 are keyed to water 
levels upstream and downstream of the inflatable dam in the Main Diversion Structure.  
The other CSO activations are tied to flow measurement downstream of the respective 
CSOs.  At times, “blips” representing very small volumes of overflow are indicated by 
flow meters even though an overflow cannot be verified by level measurements or other 
indicators.  These blips are not reported as overflows, but are noted in the CSO 
monitoring data reported on elsewhere.  There are occasions in which a communications 
failure with telemetry has led to short-term gaps in the data.  In addition, indications of 
rainfall and CSO activations are shown on the day they happened, but are not aligned 
with the exact time, so the effluent flow graph (which is tied to actual time) may show 
peaks that are offset from the indicated rain or CSO events.  The charts show the high 
performance of delivering flow to and through the plant prior to active storage and 
overflows occurring.  The following discussion describes significant events that impact 
the data shown on the Morris Forman WQTC charts.  

 During this reporting period, there were several outages in the Headworks and Primary 
Sedimentation that impacted plant capacity.  During July, Primary Sedimentation Tank 
#1 and West Headworks Grit Chamber #2 were taken out of service for scheduled 
rehabilitation and preventive maintenance which reduced the plant capacity to 260 MGD.  
During this time period, West Headworks Grit Chamber #1 and West Headworks Grit 
Chamber #3 were taken out of service in shorter spans due to equipment failure, taking 
the capacity as low as 230 MGD.  Rain events did occur in this span of low capacity, and 
overflows were likely impacted by the reduced plant capacity.  By September, Primary 
Sedimentation Tank #1 was placed back in service. Sedimentation Basin #2 was taken 
out of service for most of the month of October for a scheduled rehabilitation and 
preventative maintenance, taking the plant capacity down to 270 MGD. During this time 
East Headworks Grit Chamber #2, East Headworks Grit Chamber #3 and West 
Headworks Grit Chamber #2 were also taken out of service in shorter spans due to 
equipment failure, but these outages did not affect the wet weather capacity which 
remained at 270 MGD due to the sedimentation basin outage.  Rain events occurred 
during this time and overflows were likely impacted by the reduced plant capacity.  By 
the end of October, Sedimentation Basin #2 was placed back in service.  From 
November through June there were only minor outages in the Headworks and Primary 



Project WIN – FY15 Annual Report 

July 1, 2014 - June 30, 2015 

 

 

 

 

December 31, 2015 P a g e  | 50 

Sedimentation (except for the flooding event in April to be discussed later).  Wet weather 
capacity was not significantly affected.  At the end of June, the Sedimentation Basins 
were experiencing high blanket depths limiting the effective plant capacity to 280 MGD. 

 On October 31, 2014, at 9:30 PM, a 10 inch diameter pressurized Process Water Line 
broke in the Dissolved Air Flotation Thickener (DAFT) area.  The break filled the 2nd level 
of the Main Equipment Building (MEB), the connecting tunnel to the Aeration Services 
Building (ASB), the lowest level of the ASB, the connection tunnel to the Secondary 
Building, and the lowest level of that building.  An estimated 250,000 to 500,000 gallons 
of process water filled those portions of the buildings.  As a result, Morris Forman WQTC 
lost the ability to return and waste secondary solids.  All process water removed from the 
buildings was returned to the Morris Forman WQTC process for treatment.  The liquid 
treatment in secondary was controlled in manual in the field by Morris Forman WQTC 
operations staff.  Partial solids processing and liquid control was returned by November 
2, 2014, with full solids processing capacity returned by November 4, 2014, utilizing 
alternate control methods.  As a result of the process water line break, multiple electrical, 
instrumentation, and control systems are being replaced.  Although the secondary 
capacity was not limited during the outage, due to the inability to process solids, the 
impact resulted in higher than normal solids in Secondary, and elevated Total 
Suspended Solids (TSS) and Biochemical Oxygen Demand (BOD) effluent values.  As a 
result of this incident the plant exceeded its KPDES limits for Weekly TSS, Monthly TSS, 
and Monthly BOD in the month of November 2014. 

 There were several very significant and extended wet weather events during the January 
to March reporting period.  A significant rain event occurred February 21, at a time when 
high blanket depths in the Sedimentation Basins reduced the effective capacity to 290 
MGD before CSO discharges occurred at CSO210.  On March 4, 2015, heavy amounts 
of snow melt and rain caused discharges at CSO015, CSO016 and CSO210.  This wet 
weather event was followed by wet weather events on March 10, March 13 and March 
14, 2015.  These back-to-back precipitation events resulted in a 14-day long secondary 
bypass event and several CSO discharge events from all the CSOs in the Morris 
Forman WQTC area.  From March 24 to March 26, 2015, more rain fell over the Morris 
Forman WQTC service area with the majority of rain falling on March 26.  The Morris 
Forman WQTC was able to handle the rain events with very little secondary bypassing 
early March 25, 2015, with no overflows from the major CSOs.  Morris Forman WQTC 
was able to sustain flows of 310 MGD while discharging at CSO015, CSO16 and 
CSO210. 

 On April 8, 2015 at 9:35 p.m., Morris Forman WQTC experienced a failure of the 
electrical station for the incoming 69KV electrical feed and began bypassing the entire 
treatment system.  All plant systems shutdown including the FEPS, which was in service 
due to the elevation of the Ohio River.  The main Influent flows to Morris Forman, Main 
Diversion Structure and Southwestern Pump Station, were shutdown to reduce the 
impact of flooding inside the plant boundaries.  Flow from Rubbertown industries was 
also suspended.  The plant flow at the time of the failure was approximately 280 MGD. 
MSD was unable to verify the total number of gallons which completely bypassed the 



Project WIN – FY15 Annual Report 

July 1, 2014 - June 30, 2015 

 

 

 

 

December 31, 2015 P a g e  | 51 

plant as MSD had no SCADA, Telemetry, or flow recording capabilities available.  
Additionally, prior to power restoration, LG&E mandated a cleaning and safety 
evaluation for the North Side Electrical Station. Power was restored to Morris Forman on 
April 9 at 5:30 a.m. Final Effluent pumping was restored at 5:47 a.m. with one pump in 
service, and three pumps in service by 6:00 a.m. with the primary effort being to drain 
the flooding from the plant and re-establish normal liquid levels.  At 7:30 a.m. a meeting 
was held to identify a plan to investigate the cause of the power failure, remove flooding 
from the plant buildings, assess and investigate to identify equipment replacement 
needs, determine a process to re-establish flow through functional plant processes, 
identify contractor needs to assist in the recovery process, and document a sequence to 
restore the treatment streams to normal operations in the shortest time possible.  At 
approximately 8:30 a.m. levels within the plant had been restored to the point where 
primary settling, chlorination and dechlorination of the plant flow were in effect.  By April 
11 at 11:35 a.m., no bypassing in the collection system was attributable to flow 
restrictions at Morris Forman. Over the remainder of April 2015 secondary treatment was 
re-established.  On April 30 at 10:00 a.m. FEPS was taken out of service and on April 30 
at 12:28 p.m. plant flow was normal. 

 There were no KPDES permit violations at Morris Forman WQTC during July, August, 
September, or October 2014. In November the plant exceeded KPDES limits for Weekly 
TSS, Monthly TSS, and Monthly BOD.  There were no KPDES permit violations at 
Morris Forman WQTC in December 2014 or January 2015.  There were five violations in 
February and four in March, due to sustained elevated flows, higher than normal BOD 
and TSS loadings, limitations in Solids Handling, and limited options for offloading 
excess solids to the landfill as a result of wet conditions and severe landfill odor 
concerns.  In February the violations were 7-Day, Monthly BOD, Monthly TSS and 
Percent Removal for TSS.  In March the violations were 7-Day, Monthly BOD and 
Monthly TSS.  There were two violations in April due to the extensive flooding 
experienced by the Morris Forman WQTC on April 8, 2015.  For the month of April, 
Morris Forman was unable to complete a full sampling regimen and the violations were 
the 7-Day Fecal Coliform and the Monthly TSS effluent limits.  In May, there were no 
KPDES permit violations at Morris Forman WQTC.  There were four violations in June 